



TRINECKE ZELEZARNY, A.S.
PRUMYSLOVA 1000,
STARE MESTO,
73961 TRINEC,
CZECH REPUBLIC
VAT NO. CZ699002812

Reference: T1055834 SM/LG
Project Number: 2941402

ATTN: Ms. Jana Polokova

Steel Mill Process and Facility Approval ABS Approval of Trinecke Zelezarny A.S., Bohumin Plant, Czech Republic

We have received the ABS Plant Survey report GW1719049 dated 12 March 2013 together with your submittals of 25 January and 08 July 2013 together with email discussion relative to the subject. With regard thereto we advise that Trinecke Zelezarny A.S., Bohumin Plant, Czech Republic is considered approved to supply ABS ordinary & higher strength hull steel as outlined below, provided the *ABS Materials and Welding Rules Part 2 (2013)* are adhered to in all respects and all production and inspection are carried out to the satisfaction of the attending ABS Surveyor.

Product	:	Plates
ABS Grades	:	A
Maximum Thickness	:	40 mm
Steel Making	:	BOF
Deoxidation Practice	:	Aluminum killed
Casting Process	:	Continuously Cast
Delivery Condition	:	As-Rolled
Marking	:	AB/A

Product	:	Plates
ABS Grades	:	AH/DH 36
Maximum Thickness	:	40 mm
Steel Making	:	BOF
Deoxidation Practice	:	Aluminium killed
Fine Grain Practice	:	Aluminium + Niobium
Casting Process	:	Continuously Cast
Delivery Condition	:	Control Rolled (Normalising Rolled)
Marking	:	AB/AH 36 & AB/DH 36 (N)



A copy of the documentation appropriately stamped to indicate our review is being retained. The approval is valid for five years from the date of the Plant Survey. Renewal of approval is to be sought by the subject facility prior to the five year expiry date. It is the responsibility of the facility to inform ABS of any changes in manufacturing parameters. Please find enclosed our invoice to cover the cost of this review.

If you need to contact ABS regarding this review please call Satya Meruva on +44 (0)20 7377 4482 or e-mail smeruva@eagle.org.

Very truly yours

Dimitrios G. Kostaras
ABS Europe Ltd.
Vice President of Engineering

A handwritten signature in black ink, appearing to read 'Smeruva', with a horizontal line underneath it.

Satya Meruva
Senior Engineer, Materials
London Offshore Engineering Department

CC: ABS Brno
EC: ABS Houston Materials Dept



Drawing List

Engineering Office:	London Engineering Department	
Submitter:	TRINECKE ZELEZARNY, A.S.	
Drawing No	Revision No	Drawing Title
OA_2011_EN	-	ACCREDITATION CERTIFICATE
P1 171_2011_EN	-	TESTING LABORATORIES CENTRE
Manufacturing Process	-	Procedure for the Approval of Manufacturer of Rolled Hull
Statistics	-	Statistics
Test certificate	-	Test certificate
Testing records 1	-	Testing records 1
Testing records 2	-	Testing records 2
Testing records 3	-	Testing records 3
Correspondence	-	INCOMING EMAIL - 12.01.2013
GW1719049	-	Plant survey report
Sulphur prints	-	Qualification tests